



Certified Inspection Report

Taber Extrusions, LLC
1900 34th Street
Gulfport, MS 39501

Sales Order #
42609/9-1

Melted and Manufactured
in the United States

Customer # Customer PO#
00600-0 605004

S
O
L
D
T
O
LAFAYETTE, LA 70502
USA

S
H
I
P
T
O
BROUSSARD, LA 70518
USA

Item	Die Number	Part Description	Alloy - Temper	Length	Pieces	Pounds
9	01355	2 X 2 X .25 ANGLE 2259	6061 - T6	300	229	6355

Chemical Composition Limits

Specification(s): ASTM B221-21 & AMS QQ-A-200/8

Alloy: 6061	Al	Si	Fe	Cu	Mn	Mg	Cr	Zn	Ga	V	Ti	B	Zr	Total	
														Each	Total
														Min	0.40
Max	0.80	0.70	0.40	0.15	1.20	0.35	0.25								

SampleID	UTS	TYS	ELONG	Heat	Drop	Si	Fe	Cu	Mn	Mg	Cr	Zn	Ti
42609-9-1-1	41.7	35.4	11	45979	2	.69	.33	.23	.06	.96	.06	.01	.01
42609-9-1-2	41.9	35.8	12										
42609-9-1-3	41.0	35.2	12										
42609-9-1-4	41.0	35.4	11										
42609-9-1-5	40.4	35.2	12										
42609-9-1-6	41.7	38.5	12										

Certificate of Inspection and Test Results

The undersigned certifies that the material, processes, and testing used in the fabrication of this order meet all applicable specifications in the item description. Unless the item description indicates otherwise, the current Aluminum Association Standards and the Data Publication is considered the applicable reference. Test reports showing compliance to the appropriate specifications are on file subject to examination.

This certification shall be deemed a part of and subject to all of the terms and conditions set forth on the front and reverse sides of Taber Extrusions Gulfport's Quotation and/or Order Acknowledgement Form.

TABER EXTRUSIONS GULFPORT

By:

Thursday, October 12, 2023

Page 1